Spare parts Price List Type DK13/17 2019 Prices

Total Diamond Products, 21 Buckwins Square,
Bumntmills Industrial Estate, Basildon, SS13 1BJ

FIG [NO |DESCRIPTION STANDARD |TYPE PART NO
100] 1|Gear Box DK13201
102| 1|Clamp Ring with Fig. 214 218 DK12202C
104| 1[Bearing Socket DK10221

DK10203C
106] 1|Gear Change Grip with Fig 158, 192
DK20205C
108| 1|Gear Change Lever with Parallel Pin DK13
DK30205C
1[(Gear Change Lever with Parallel Pin DK17
Drilling Spindle cpl. with Fig. 126, DK13206C
110 1(180, 182
112|  1[Pinion Shaft DK13 DK10208
1[Pinion Shaft DK17 DK16208
1141  1|Clutch Wheel with Bearing Socket DK12209C
116] 1|Gear Wheel 1 DK13 DK10212
1(Gear Wheel 1 DK17 DK16212
118| 1|Gear Wheel 3 DK13 DK10213
1(Gear Wheel 3 DK17 DK16213
120] 1[Slide Gear Wheel DK13 DK10214
1{Slide Gear Wheel DK17 DK16214
122| 2|Break Disk DK10218
1241  1|Pressure Disk DK10219
126] 2|Protective Sleeve DK13220
128| 1|Protective Disk L DK13222
130| 1|Protective Disk R DK13223
132| 1|Protective Bush DK13210
136 1|Quick Connect Nipple with O-Ring DK20225
138| 1[Handle 8900014
150| 1|(Ball Bearing 629 6062900
152| 1|Ball Bearing 6005 2RS 6060282
154]  2[Needle Bush HK1010 6310100
156] 1|O-Ring RDR78x2 5578002
158| 1|O-Ring RDR20x3 5520003
160 1|O-Ring RDR11x2.5 5511025
164| 2|Rotary Shaft Seal 28x47x7 5028477
166 1|Rotary Shaft Seal 22x35X7 5022357
168| 1(Ball Valve G1/4 "ili 7041001
1|Grip for Ball Valve 7014005
170] 1|Douple Nipple G3/4" DK13227
172|  1[Sealing Ring G1/4" 7014003
173] 1|O-Ring RDR24x2,5 5524025
174]  1|Hose Coupling 32 7000532




1{Hose Coupling ?38 7000538
176] 1[Thread Coupling G3/4" 7034500
178| 1[Thread Coupling G1/4" 7014500
180 1|Disk Spring 4028142
182| 1|Pressure Spring 0,5x3.2x16 4305016
184 1(Ball RB-4 2204000
186| 1|Parallel Key A5x5x40 3005040
188| 1|Parallel Pin 5m6x15 2505015
190| 1|Parallel Pin 4m6x10 2504010
192| 1|Parallel Pin 3m6x16 2503016
194| 1{Shim Ring PS10x16x1 1910161
196] 1|Retaining Ring AV14 3514001
198| 1[Retaining Ring SWi18 3618000
200] 1|Retaining Ring 28x1,5 3528015
202|  1|Retaining Ring 47x1,75 3447175
204|  1|Retaining Ring 52x2 3452002
206 1|Hexagon Nut BM12x1,5 1012015
208| 1[Hex. Soc. Head Screw M5x80 0105080
210| 3|Hex. Soc. Head Screw M5x50 0105050
212 1|Hex. Soc. Head Screw M5x12 0105012
214]  1|Wing Screw M6x40 0506040
216 5[Locking Washer SM5 1805000
218|  1|Medium Washer A6 1806125
230 1|Adapter Sleeve DK13240
250| 1|AF-Element AE35
262| 2|O-Ring 32x1,5 5532015

1{Gear Oil 160 ml 9012001
300| 1|Gaspressure Spring AS13 4309510
310f 1]Adapter Shank AS13 AS13850
320| 1|Center Piece AS13 AS13860
330 1|Retaining Ring 18x1 AS13 3618001

For spare parts requests please email : kim@totaldiamond.co.uk or ellie@totaldiamond.co.uk

For any questions regarding repairs please contact our service department at
ritchie@totaldiamond.co.uk.

Total Diamond Products, 21 Buckwins Square,
Burntmills Industrial Estate, Basildon, SS13 1BJ




